
 

SUMMARY PRODUCT CHARACTERISTICS (SPC): 

 

1. Name of the medicinal product: MIMOVITE (Multivitamin Tablets) 

2.  Qualitative and Quantitative composition: 

 

SR. 

No 
Ingredients 

Specifi- 

cation 

Label 

Claim 

(In mg) 

Over

ages 

Qty/tab 

(mg) Reason for inclusion 

DRY MIXING 

1. 
Cyproheptadine 

Hydrochloride 
BP 4 .00 --- 4.40 Active 

2. Thiamine Nitrate  BP 2.00 30% 2.65 Active 

3. Riboflavin  BP 2.00 30% 2.66 Active 

4. Nicotinamide BP 10.0 1% 10.25 Active 

5. 
Calcium D-

Pantothenate 
BP 5.00 15% 5.98 

Active 

6. 
Pyridoxine 

Hydrochloride 
BP 1.00 30% 1.32 

Active 

7. Maize Starch BP -- --- 106.58 Diluent 

8. Lactose BP -- --- 231.00 Diluent 

BINDER PREPARATION 

9. Methyl Paraben BP -- --- 0.50 Preservative 

10. Propyl Paraben BP -- --- 0.05 Preservative 

11. Maize Starch BP -- --- 12.90 Binder 

12. Purified Water BP -- --- q.s. Vehicle  

LUBRICATION 

13. Vitamin A (as acetate) BP 1500 IU 30% 3.90 Active 

14. 
Cholecalciferol 

(Vitamin D3) 
BP 300 IU 100% 0.0161 

Active 

15. Cyanocobalamin BP 5 mcg 100% 0.0113 Active 

16. 
Sodium Starch 

Glycolate 
BP -- --- 3.00 Disintegrant 

17. 
Colloidal Silicon 

Dioxide 
BP -- --- 1.00 Glidant 

18. Purified Talc BP -- --- 10.0 Lubricant 

19. Magnesium Stearate BP -- --- 5.00 Lubricant 

COATING 

20. Shellac Flakes BP -- --- 
5.00 Seal Coating 

Materials 

21. Sucrose BP -- --- 118.03 Sweetening agent 

22. Titanium Dioxide BP -- --- 3.35 Opacifier 

23. Gelatin BP -- --- 3.63 Binder 

24. Polysorbate-80 BP -- --- 2.93 Nonionic surfactant; 



25. Methyl Paraben BP -- --- 0.41 Preservative 

26. Propyl Paraben BP -- --- 0.04 Preservative 

27. Gum Acacia BP -- --- 5.74 Coating agent 

28. 
Colour Ponceau 4R 

Supra (E124) 
In-House -- --- 0.81 Colouring agent 

29. Calcium Carbonate BP -- --- 27.16 Bulking agent 

30. Purified Talc BP -- --- 42.76 Anticaking agent 

31. Isopropyl Alcohol BP -- --- q.s. Solvent 

32. PEG 6000 BP -- --- 0.52 Solvent 

 

Where, BP- British Pharmacopoeia, q.s.- quantity sufficient 

 

3. Pharmaceutical Form: Tablet 

4. Clinical Particulars: 

 

4.1 Therapeutic Indications 

Mimovite tablet is therapeutically indicated as a multivitamin supplement for the prevention of 

vitamin deficiencies. It is used as an appetite stimulant for patient with low appetite or poor 

eating habits resulting into underweight, where stimulation of appetite with weight gain is 

desired.  

Anorexia after a brief illness. Patients experiencing loss of appetite during convalescence 

following surgery or after any major   illness. 

 

4.2 Posology and method of administration 

Posology 

Adults: 1 Tablet twice daily after meal. 

Children: 1 Tablet daily after meal. 

Or As directed by the Physician. 

 

Method of Administration 

For oral administration 

 

4.3 Contraindications 

MIMOVITE is contraindicated in individuals with a known history of hypersensitivity to 

cyproheptadine hydrochloride or any component of the formulation. MIMOVITE is 

contraindicated individuals having prostate hypertrophy, urinary retention, glaucoma, debilitated 

patients, stenosis peptic ulcer, pyloroduodenal obstruction and in neonates. 

 

4.4 Special warnings and precautions for use 

MIMOVITE should be used with caution in individuals with history of cardiovascular disease, 

bronchial asthma, hypertension, raised intraocular pressure and in elders. 

 

4.5 Interaction with other medicinal products and other forms of interaction 

Pyridoxine may increase the peripheral metabolism of levodopa, reducing therapeutic efficacy 

of the latter drug. Therefore, patients with Parkinson's disease who are receiving treatment with 

plain levodopa should not take vitamin B6 in doses which greatly exceed the daily requirement. 

This does not apply when levodopa is combined with a peripheral decarboxylase inhibitor. 



 

4.6    Pregnancy and Lactation Pregnancy 

Pregnancy 

Mimovite tablet contain Vitamin A. Do not take this medicine if you are pregnant or are likely 

to become pregnant as doses of vitamin A may harm the baby, especially if used during the first 

three months of pregnancy. 

Lactation 

Not to be used during lactation unless considered essential by physician 

 

4.7 Effects on the ability to drive and use machines 

Not Known. 

 

4.8 Undesirable effects 

Commonly found adverse effects with MIMOVITE are dry mouth, drowsiness, weight gain, 

impaired reactions, paradoxical excitement in children. A generalized flushing and feeling of 

warmth has been reported following Nicotinamide therapy. Ingestion of MIMOVITE is 

occasionally followed by slight yellowish colouration of the urine. This is due to Riboflavin 

(Vitamin B2) content of the preparation. 

 

4.9    Overdose 

Prolonged excessive dose of vitamin A & D can lead to Hypervitaminosis states. 

Overdose symptoms may include increased thirst or urination, severe nausea or stomach pain, 

vomiting, bloody diarrhea, black and tarry stools, hair loss, peeling skin, tingly feeling in or 

around your mouth, changes in menstrual periods, weight loss, severe headache, severe back 

pain, blood in your urine, pale skin, easy bruising or bleeding, severe drowsiness, slow heart 

rate, shallow breathing, weak and rapid pulse, confusion, muscle weakness, cold and clammy 

skin, blue lips, and seizure (convulsions). 

 

In the event of overdosage, treatment should be symptomatic and supportive. If poisoning or 

excessive overdosage is suspected immediately inform the hospital or contact with the 

Physician.  

 

5. Pharmacological Particulars: 

 

5.1 Pharmacodynamics properties 

 

Cyproheptadine HCL:  

Cyproheptadine is a serotonin and histamine antagonist with anticholinergic and sedative effects 

 

Vitamin A: Vitamin A plays an essential role in the function of the retina, the growth and 

function of epithelic tissue, bone growth, reproduction and embryonic development. 

 

Colecalciferol: Vitamin D is required for the absorption of calcium and phosphate from the 

gastro-intestinal track and for their transport. Its involvement in the control of calcium 

metabolism and hence the normal calcification of bones is well documented. 

 

Thiamine Hydrochloride: Thiamine hydrochloride is essential for proper carbohydrate 

metabolism and plays an essential role in the decarboxylation of alpha keto acids. 

Vitamin B1 helps to maintain a healthy nervous system. Aids in the proper functioning of the 

heart and muscles. It is necessary for proper metabolism of sugar and starch to provide energy. 



 

Riboflavin (Vitamin B2): Riboflavin is essential for the utilization of energy from food. 

It is a component of co-enzymes which play an essential role in oxidative/reductive metabolic 

reactions. Riboflavin is also necessary for the functioning of pyridoxine and nicotinic acid. 

Vitamin B2 is required for red blood cell formation and antibody production. It is necessary for 

cell respiration & growth and metabolism of proteins, fats and carbohydrates. It is also 

important for good muscle tone, excellent vision, skin, nails and hair.  

 

Pyridoxine HCL (Vitamin B6): 

Pyridoxine hydrochloride is a constituent of the co-enzymes, pyridoxal pyrophosphate and 

pyridoxamine phosphate, both of which play an important role in protein metabolism. 

 

Nicotinamide: Nicotinamide is an essential component of co-enzymes responsible for proper 

tissue respiration. 

Acts as a componenet of the coenzymes involved in oxidative/reductive reactions in the body 

and it s also concern with the metabolism of carbohydrates, fats and proteins. Niacinamide As A 

Nutritional Supplement Is Necessary For Tissue Respiration, Glucose Production, Lipid, Amino 

Acid, Protein, And Purine Metabolism In The Body. Niacinamide at Higher Doses Lowers 

Blood Levels of Cholesterol and Triglyceride 

 

Calcium Pantothenate: Pantothenic acid is incorporated into co-enzymes A and is involved in 

metabolic pathways involving acetylation which includes detoxification of drug molecules and 

biosynthesis of cholesterol, steroid, hormones, mucopolysaccharides and acetylcholine. 

CoA has an essential function in lipid metabolism. 

 

Cyanocobalamin: Vitamin B12 is present in the body mainly as methylcobalamin, as 

adenosylcobalamin and as hydroxocobalamin. 

These act as co-enzymes in the Trans methylation of homocyseine to methionine, in the 

isomerisation of methylmalonyl co-enzyme to succinyl co-enzyme and with folate in several 

metabolic pathways respectively. 

 

 

5.2 Pharmacokinetic properties 

Cyproheptadine Hydrochloride:  

After a single 4 mg oral dose of 14C-labeled cyproheptadine HCl in normal subjects, given as 

tablets or syrup, 2-20% of the radioactivity was excreted in the stools. Only about 34% of the 

stool radioactivity was unchanged drug, corresponding to less than 5.7% of the dose. At least 

40% of the administered radioactivity was excreted in the urine. No detectable amounts of 

unchanged drug were present in the urine of patients on chronic 12-20 mg daily doses of 

cyproheptadine. The principal metabolite found in human urine has been identified as a 

quaternary ammonium glucuronide conjugate of cyproheptadine. Elimination is diminished in 

renal insufficiency. 

Vitamin A: Except when liver function is impaired, vitamin A is readily absorbed. B- carotene 

is Provitamin A and is the biological precursor to Vitamin A. It is converted to vitamin 

A(Retinol) in the liver, retinol is emulsified by bile salts and phospholipids and absorbed in a 

micellar form. 

Part is conjugated with glucuronic acid in the kidney and part is metabolized in the liver and 

kidney, leaving 30 to 50 % of the dose for storage in the liver. It is bound to a globulin in the 

blood. Metabolites of vitamin A are excreted in the faeces and the urine. 

Colecalciferol: Vitamin D is absorbed in the intestine and transported by protein binding in 



the blood to the liver(first hydroxylation) then to the kidney(second hydroxylation). The 

nonhydroxylated vitamin D is stored in reserve compartments such as adipose and muscle tissue. 

It is eliminated in the faeces and the urine. 

Thiamine Hydrochloride: Thiamine is absorbed from the gastro-intestinal tract and is widely 

distributed to most body tissues. Amounts in excess of the body's requirements are not stored out 

excreted in the urine unchanged thiamine or its metabolites. 

Riboflavin (Vit B2): Riboflavin is absorbed from the gastro-intestinal tract and in the 

circulation is bound to plasma proteins. It is widely distributed. Little is stored and excess 

amounts are excreted in the urine. In the body riboflavin is converted to flavine mononucleotide 

(FMN) and then to flavine dinucleotide (FAD). 

Pyridoxine Hydrochloride: pyridoxine is absorbed from gastro-intestinal tract and converted to 

the active pyridoxal phosphate which is bound to plasma proteins. It is excreted in the urine as 

4-pyridoxic acid. 

Nicotinamide: Absorbed from the gastro-intestinal tract, is widely distributed in the body 

tissues and has a short half-life. Small amounts  

Nicotinamide are excreted unchanged in urine following therapeutic doses. However the amount 

excreted unchanged is increased with larger doses. 

Calcium pantothenate: Pantothenic acid is readily absorbed from the gastro-intestinal tract and 

is widely distributed in the body tissues. About 70% of Pantothenic acid is excreted unchanged 

in the urine and about 30% in the faeces. 

Cyanocobalamin: Cyanocobalamin is absorbed from the gastro-intestinal tract and is 

extensively bound to specific plasma proteins. Cobalamin is stored in the liver, excreted in 

the bile and undergo enter hepatic recycling. Part of a dose is excreted in the urine, most of it in 

the first eight hours. 

 

5.3 Pre-clinical Safety: 

It is a well-established drug for which there are adequate published data. 

 

6. Pharmaceutical Particulars: 

 

6.1 List of Excipients: 

 

Maize Starch BP 

Lactose BP 

Methyl Paraben BP 

Propyl Paraben BP 

Purified Water BP 

Sodium Starch Glycolate BP 

Colloidal Silicon Dioxide BP 

Purified Talc BP 

Magnesium Stearate BP 

Shellac Flakes BP 

Sucrose BP 

Titanium Dioxide BP 

Gelatin BP 

Polysorbate-80 BP 

Gum Acacia BP 

Colour Ponceau 4R Supra 

(E124) 
In-House 

Calcium Carbonate BP 



Purified Talc BP 

Isopropyl Alcohol BP 

PEG 6000 BP 

 

6.2 Incompatibilities: 

None stated. 

6.3 Shelf Life: 
24 months. 

 

6.4 Special Precautions for storage: 
Store below 30°C in a dry place. Protect from light. 

 

6.5 Nature and contents of container: 
Alu-Alu strip of 10 tablets each, such 3 strips are packed in a primary carton along with pack 

insert. 

 

6.6 Special precautions for disposal and other handling: 
No special requirements. 

 

7. Marketing Authorization Holder: 

MVC Pharmaceuticals 

Shop No.1Ground Floor, 

Parasmani Apt.,Daheli.Bhilad, 

Tal-Umergam,Dist.-Valsad-396105 

Gujarat 

 

8. Marketing Authorization Number: -- 

 

9. Date of first Authorization /renewal of the authorization: -- 

 

10. Date of revision of text:  August 2019 

 


